
Spare parts list 
 

Vibrating motor A12 

No. Count Type Designation Standard Order-Number 

1 2   centrifugal disc package 4 x Form F   14.80.090.0231-1 

2 20 A12-5,8-x centrifugal disc design F    14.80.100.0014-1 

  12 A12-4,2-x    

   4 A12-2,5-x    

3 8 A12-4,2-x washer ST 16 DIN 125 14.01.042.08030137-01 

  16 A12-2,5-x    

4 2   washer A13 (M12) 140 HV DIN 125 14.01.042.08020163-01 

5  2   schnorr lock washer S12   14.01.042.08470140-01 

6  2   hexagonal nut BM 12x 1,5 DIN 439 14.01.041.05850158-01 

7  2   o-ring 82x2 - N - NBR 70 DIN 3771 14.80.121.OR007 

8 2  protective hood 83,2/64   14.80.100.0016-1 

9  8   schnorr lock washer S6   14.01.042.08470108-01 

10  8   hexagon socket head cap screw M6 x 20 DIN 912 14.01.040.01031489-01 

11  1   washer of cover of terminal box   14.80.121.0000 

12  1   cover of terminal box   14.80.061.0000 

13  4   countersunk socket screw M6 x 20 DIN 7991 14.01.040.03050895-01 

14 1   screw connection 6kt M16 x 1,5   14.80.002.67071111 

      

 
 
 


